
Youghal Agglomeration - D0139-01

WASTE WATER DISCHARGE LICENCE REVIEW 

IRISH WATER 

 June 2021

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



Administration Team 

Environmental Licensing Programme 

Office of Environmental Sustainability 

Environmental Protection Agency 

PO Box 3000 

Johnstown Caste Estate 

Wexford 

18/06/2021 

RE: Youghal  Waste Water Discharge Licence Review Application 

Please find attached the Waste Water Discharge Licence Review Application for the Youghal 

Agglomeration in accordance with the Waste Water Discharge Authorisation Regulations, 2007 (S.I. 
[...]
Estuary/Youghal Harbour from the treated wastewater, Irish Water has 
undertaken a modelling assessment (in accordance with Irish Water Marine 
Modelling Technical Standard). The modelling study concluded that the existing 
level of treatment at Youghal WWTP and the existing primary discharge location 
at Dunn’s Park are sufficient to support the achievement of WFD objectives for 
receiving waters under current and future loading (16,000 p.e) scenarios.  
 
Furthermore, the study concluded there is no impact on WFD Protected Areas 
including Designated Bathing Waters, Designated Shellfish Waters and 
European sites, under both existing a future loading scenarios. 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 11 of 41 

 
 
 
 
The proposed Emission Limit Values for the Primary Discharge (SW000) are 
detailed below.   
 

Parameter Units Limit 
cBOD mg/l 25 
COD mg/l 125 
Suspended Soilds mg/l 35 
Total Nitrogen (as N) mg/l 15 
pH - 6 – 9 
 
 
A.5 Technology to Control Emissions 
 
The WWTP is operated and maintained under DBO contract to ensure 
compliance with the limits set out in the current wastewater discharge licence. 
The operator controls the WWTP in accordance with their Operational 
Management Plan (OMP) which sets out how the Operation and Maintenance of 
the WWTP ensures compliance with emission limit values.  
The DBO operator is obliged to provide adequate standby capacity to ensure 
that operation of the WWTP and Dunn’s Park Pumping Station, is not 
compromised in the event of either planned maintenance or breakdown. 
 
 
A.6 Further measures planned to ensure that no significant pollution 
is caused 
 
Presently there are no further planned measures to alter the WWTP. It has been 
built and designed to accommodate the current required PE, with the capability 
for modular expansion in the future if required to handle predicted population 
growth. 
 
A.7 Measures planned to monitor emissions into the environment 
 
As set out in the current licence requirements, monitoring of the primary 
discharge and ambient water quality shall continue to be carried out at the 
specified frequency. 
   
Location Description Easting Northing 
Influent Influent Monitoring Location  209842 079120 

Effluent Effluent Monitoring Location  209827 079107 

Ambient Youghal U/S aSW000u 209890 080935 
Ambient Youghal D/S aSW000d 210977 077119 
 
 
A.8 Hours of Supervision 
 
The site is operated under DBO contract. The operator is obliged to provide all 
necessary managerial, technical, analytical, supervisory, security, 
administrative, sub-contractors and any other staff necessary to ensure that the 
works is operated and maintained, safely and efficiently on a continuous 24-
hour basis. 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 12 of 41 

 

SECTION B: GENERAL 
 
Advice on completing this section is provided in the accompanying Guidance 
Note.   
 
B.1 Application Type 
 
Is this a review application?  
 

Yes No 

X  

If yes, provide the following information: 

EPA Licence Register 
Number 

D0139-01 

State the grounds for which this review application is being 
made:  

 
A review of the existing Waste Water Discharge Licence (WWDL) (Reg. No. 
D0139-01) for the Youghal Agglomeration is being sought as per the notice 
from the Agency in accordance with regulation 14(1)(b) of the European Union 
(Waste Water Discharge) Regulations 2007 to 2020.  
 
Irish Water is seeking a revision to the current licence to accommodate the 
following: 

• to consent to the use of the existing outfall at Dunn’s Park (SW000) as 
the permanent Primary discharge location  

• the authorisation of all storm water and emergency overflows. 
 
     

    
    

    
    

For
 in

sp
ec

tio
n p

ur
po

se
s o

nly
.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 13 of 41 

 

B.2 Agglomeration Details 
 
Name of Agglomeration Youghal 
 
Provide a drawing detailing the agglomeration to which the licence application 
relates.  It should have the boundary of the agglomeration to which the licence 
application relates clearly marked in a continuous red line. Please note that the 
agglomeration boundary shall include all areas serviced by the sewer network 
and shall include the wastewater treatment plant.  All areas of the 
agglomeration shall be within the agglomeration boundary. The boundary line 
on the map should not be impinged on by labels or any other graphic insertions.  
 
Attachment B.1 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the 
agglomeration served by the waste water works showing the boundary clearly marked in red ink.  
This drawing / map should also be provided as geo-referenced digital drawing files (e.g., ESRI 
Shapefile, MapInfo Tab, AutoCAD or other upon agreement) in Irish National Grid Projection.  This 
geo-referenced digital drawing should be provided to the Agency at the following address: 
gis@edenireland.ie.  
 
Please refer to Attachment B.2 for a map of the Youghal agglomeration 
boundary. 

Applicant’s Details 
Name and Address for Correspondence  
Only application documentation submitted by the applicant and by the 
nominated person will be deemed to have come from the applicant. 
Name*: Irish Water 
Address: Colvill House 
 24 – 26 Talbot Street 
 Dublin 1 
  
CRO 
Number: 

530363 

Tel: 01 8925000 
e-mail: WasteWaterLicensingSouthern@water.ie 
*This should be the name of the water services authority in whose ownership or control the waste 

water works is vested. 
 
Name*: Ken Conroy (Regional Wastewater Treatment Specialist) 
Address: Colvill House 
 24 – 26 Talbot Street 
 Dublin 1 
  
Tel: 01 8925000 
e-mail: WasteWaterLicensingSouthern@water.ie 
*This should be the name of person nominated by the water services authority for the purposes of 
the application. 
 
 
 
 
 
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 14 of 41 

B.3 Location of Associated Waste Water Treatment Plant(s) 
Give the location of the waste water treatment plant associated with the waste 
water works, if such a plant or plants exists. 
Name*: Valerie Hannon (Regional Compliance Specialist) 
Address: Youghal WWTP 
 Mudlands 
 Youghal 
 Co. Cork 
Grid ref (6E, 
6N) 

209846E 79157N 

Level of 
Treatment 

Tertiary with UV (operational during bathing season) 

Telephone 
Number: 

01 8925000 

e-mail: WasteWaterComplianceSouthern@water.ie 
*This should be the name of the person responsible for the supervision of the waste water 
treatment plant. 
 
Attachment B.2 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the site 
boundary and overall site plan, including labelled discharge, monitoring and sampling points.   
 
Please refer to Attachments B.3a and B.3b for the site plan of Youghal WWTP 
and primary discharge location with and sampling points. 
 

B.4 Description of Associated Waste Water Treatment Plant(s) 
Provide a description of the waste water treatment plant(s), type of process 
units, level of treatment provided and design capacity (p.e. and flow rates) for 
the areas of the waste water works where discharges occur.  
 
The WwTP at Youghal has a design capacity of 16,000 PE with the capability for 
future expansion to 24,000 PE. 
 
The treatment process comprises the following:  

1 Inlet works providing screening, grit removal, and FOG removal.  
2 A screened stormwater overflow (2 storm tanks)  
3 Four Sequence Batch Reactor (SBR) tanks for BOD removal and 

Nitrification 
4 Balance tank for treated wastewater 
5 Final effluent pumps 
6 Sludge treatment facilities include a picket fence thickener, a sludge 

dewatering system and a sludge storage tank 
7 UV treatment of final effluent 

 
 
Inlet pumping station 
Dunn’s Park Pumping Station consists of 3 low level foul pumps and 2 high flow 
pumps which convey the wastewater to the inlet works. Flows of up to 300 l/s 
are pumped to the inlet works and undergo preliminary treatment (screening 
and grit removal). Flows in excess of flow to full treatment (125 l/s) are spilled 
to two storm tanks following grit removal with the first storm tank acting as a 
blind tank (to capture the first storm flush).  
 
When the storm water tank capacity has been reached, a signal is automatically 
generated to Dunn’s Park pumping station to reduce flow to the WWTP to the 
FFT rate.   
 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 15 of 41 

Storm flows are recycled to the main process flow upstream of FFT 
measurement when the flow decreases below FFT minus DWF with flow being 
returned at an appropriate rate likely to be equivalent to DWF. 
 
 
 
Preliminary Treatment  
Flows entering the treatment plant undergo screening, de-gritting and grease 
removal. This unit consists of screens, screening compactors operating in a duty 
/ assist / common stand-by mode. Each combined unit is fitted with a 6mm 
manual bypass screen.  The tank is aerated to assist grit removal. A slow 
rotating screw drains the screenings and transports the waste to a collection 
sump. Gross solids are removed using a minimum of duty/standby automatic 6 
mm screens (in 2 directions) capable of treating all flows up to 300 l/s.    
 
FOG removal is provided at the plant. A maximum of 20 mg/l FOG is permitted 
to pass through to full treatment.  
 
Sequential Batch Reactors (SBRs) 
There are 4 no. identically sized SBR tanks at the treatment plant and they are 
operated on a predetermined schedule consisting of the following phases: 
Fill/Anoxic, Fill/Aerate, Aerate, Settle and Decant.  The SBR tanks provide the 
following functions: 

• Balance Tank 
• Anoxic Tank 
• Aeration Basin 
• Settlement Tank 

The SBR cell contents are mixed (tanks are installed with mixers) without 
aeration, to provide an anoxic environment to facilitate nitrification. After a 
short period, aeration is provided by fine bubble diffusers and blowers to 
achieve BOD removal. Only two tanks can be in “Aerate” mode at any given 
time. Once aeration has finished, the Settlement phase begins, followed by 
Decanting of the clarified effluent.  
 
Final Effluent Balance Tank 
Treated effluent from the SBRs enters the final balance tank and from there it is 
pumped to the discharge at the outfall. The pumps operate in duty/standby 
mode. 
 
Final Effluent: 
The final effluent currently outfalls at Dunn’s Park (SW000) which comprises a 
750mm diameter outfall to the Blackwater Estuary.  
 
Sludge treatment 
Towards the end of the decant phase, Waste Activated Sludge (WAS) is 
removed from each of the SBR cells via WAS pumps which operate continuously 
during the waste period and conveyed to the picket fence thickener. Sludge is 
then pumped to the centrifuge for dewatering. The pumps are positive 
displacement and operate in a duty / standby mode. The sludge cake then 
enters a skip to be removed off site.  
 
Secondary Discharges 
There are no secondary discharges in the agglomeration. 
 
The secondary discharge SW003 (TPEFF0500DO139SW003) from Foxhole 
Pumping Station, as listed in the current waste water discharge licence has 
been decommissioned.  

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 16 of 41 

Storm Water Overflows  
The stormwater overflows associated with pumping stations in the 
agglomeration are as follows:  
 

• Dunn’s Park Pumping Station (SW011 and SW007) 
• Front Strand Pumping Station (SW005) 
• Greenpark Pumping Station (SW006 and SW002) 
• Summerfield Pumping Station (SW010) 

 
Note Foxhole Pumping Station does not have an associated SWO but operates 
as an emergency overflow (SW008).  
 
Please refer to Attachments B.4a and B.4b for the Youghal WWTP process 
schematics. 

B.5 (i) Population Equivalent of Agglomeration 
The population equivalent (p.e.) of the agglomeration to be, or being, served by 
the waste water works should be provided and the period in which the population 
equivalent data was compiled should be indicated. 
 
 

Actual Population Equivalent 11,140 (Peak Week) 
Design Population Equivalent  16,000 
Data Compiled (Year)  2019 (AER) 
Method of Compilation, e.g., direct measure Based on Irish Water’s 

interim load 
methodology. 

 

B.5 (ii) Pending Development 

Where planning permission has been granted for development(s), but 
development has not been commenced or completed to date, within the boundary 
of the agglomeration and this development is being, or is to be, served by the 
waste water works provide the following information; 

• information on the calculated population equivalent (p.e.) to be contributed 
to the waste water works as a result of those planning permissions 
granted,  

• the percentage of the projected p.e. to be contributed by the non-domestic 
activities,  and   

• the ability of the waste water works to accommodate this extra hydraulic 
and organic loading without posing an environmental risk to the receiving 
water habitat. 

 
No significant developments are identified where planning permission has been 
granted but not completed.  
 
 

 

 

 

    
    

    
    

    
For

 in
sp

ec
tio

n p
ur

po
se

s o
nly

.

Con
se

nt 
of

 co
py

rig
ht 

ow
ne

r r
eq

uir
ed

 fo
r a

ny
 ot

he
r u

se
.

EPA Export 04-08-2021:02:38:01



 

WWDLA_Youghal_D0139.doc  Page 17 of 41 

B.5 (iii) FEES 

State the relevant class of waste water discharge as per Column 1 of the 
Second Schedule, and the appropriate fee as per Columns 2 or 3 of the Third 
Schedule of the Waste Water Discharges (Authorisation) Regulations 2007 as 
amended.  
 

Class of waste water discharge Fee (in €) 
Discharges from agglomerations with a population 
equivalent of: Licence Review – Discharges from 
agglomerations with a PE of > 10,000 

€22,500 

 

B.6 Primary Discharge Point 
Provide information on the primary discharge point, as defined in the Waste Water 
Discharge (Authorisation) Regulations as amended, associated with the waste 
water works. 
 
Type of Discharge 750mm diameter pipe. 
Unique Point Code SW000  
Location Lower Blackwater M Estuary / Youghal Harbour 
Grid ref (6E, 6N) 210513E  078480N  
Source of Emission Wastewater Treatment Plant – Treated Effluent  
Monitoring Point 
Location (6E, 6N) 

209827E 079107N 

Monitoring 
Frequency 

Monthly   

Composite 
Sampler Provided 

Yes 

Receiving Water 
Name 

Lower Blackwater Estuary / Youghal Harbour 

Receiving Water 
Type 

Transitional 

Receiving Water 
WFD Code 

IE-SW-020-0100  

 
Attachment B.3 should contain appropriately scaled hardcopy drawings / maps (≤A3) of the 
primary discharge point, including labelled monitoring and sampling points associated with the 
discharge point.   
 
Please refer to Attachment B.3.b for a map of the primary discharge point and 
associated monitoring locations. 
 

B.7 Secondary Discharge Point(s) 
Provide information on all secondary discharge point(s) associated with the waste 
water works.  Please refer to Guidance Note for information on Secondary 
discharge points. 
 
Not applicable.  There are no secondary discharges in the agglomeration. 
 
Type of Discharge Not applicable 